
www.manaraa.com

MANAGEMENT, OPERATION, AND MAINTENANCE OF 

WASTEWATER SYSTEMS 

A Field Study 

Presented to 

The Faculty of the College of Graduate Studies 

Lamar University 

In Partial Fulfillment 

of the Requirement for the Degree 

Doctor of Engineering in Civil Engineering 

by 

Joseph G. Majdalani, P.E. 

December 2010 



www.manaraa.com

UMI Number: 3497355 

All rights reserved 

INFORMATION TO ALL USERS 
The quality of this reproduction is dependent upon the quality of the copy submitted. 

In the unlikely event that the author did not send a complete manuscript 
and there are missing pages, these will be noted. Also, if material had to be removed, 

a note will indicate the deletion. 
[...]
"Methods for processing raw sludge include anaerobic (biological) digestion and 

mechanical dewatering by either belt-filter pressing or centrifugation. Conventional 

methods of disposal are application as a fertilizer or soil conditioner on agricultural land, 

landfilling in a dedicated disposal site, or codisposal with municipal solid waste" 

(Viessman and Hammer 1998). 

4.7 Wastewater Treatment Technology 

New wastewater treatment technologies evolved with the advancement in biology 

and chemistry that provided a better understanding of the nature of the wastewater that 

needs to be treated, and the status of the receiving streams and what is required to 



www.manaraa.com

M aj dal ani 59 

improve their quality. Better understanding of the needs to protect the environment and 

the public health lead to chemical, biological, and mechanical inventions that improved 

the wastewater treatment process. 

An example of innovative technologies "is the Membrane BioReactor (MBR) 

which falls under the category of biological treatment processes, 'systems that use 

microorganisms to degrade organic contaminants from wastewater'. MBR systems offer 

capital and operational cost savings due in part to reduced energy consumption, smaller 

footprints, and better effluent quality. In conjunction with Biological Nutrient Removal 

systems, MBRs have proven to reach nitrogen levels below 4.0 mg/L and phosphorus 

levels under 0.5 mg/L" (U.S. Environmental Protection Agency February 2008). 

"Village of Pingree Grove conducted a pilot study to evaluate utilizing an MBR 

system in its wastewater treatment process. The study revealed significant improvement 

in the effluent water quality. The Village will utilize this system during the second phase 

of its wastewater treatment plant expansion (U.S. Environmental Protection Agency 

February 2008). 

"Another example of effective wastewater treatment technology is nanofiltration. 

This process is used by many municipalities to remove organic pollutants, remove total 

suspended solids (TSS) and total dissolved solids (TDS), and to disinfect and soften 

wastewater for reuse. Though nanofiltration consumes relatively more energy than other 

processes, it is more effective than ultrafiltration in the removal of TSS, TDS, and other 

pathogens. This system has a small footprint and is convenient for retrofitting wastewater 

treatment facilities" (U.S. Environmental Protection Agency February 2008). 



www.manaraa.com

M a j d a 1 a n i 60 

A growing wastewater treatment method is the use of constructed wetlands that 

utilize a natural process to treat wastewater with plants and bacteria. However, it requires 

large areas of land which is not available in an urban setting. In addition, relying on 

natural processes as a treatment method will limit the operator's control. 

Wastewater vacuum system is also available. This approach uses differential 

pressure, vacuum valves and vacuum lift stations. The system is effective if pipe sizes 

can be kept below twelve inches in diameter, the pipes are sealed, and when sandy soil 

conditions and high water table cannot support a gravity system. 

4.8 Design Criteria 

"The design criteria are provided by the EPA and TCEQ and must be used as a 

minimum requirement by the design engineer. The following cover the design 

requirements for a wastewater treatment plant processes such as raw sewage data, design 

and peak flows, design loadings, overflow rate, clarifiers, trickling filters and aeration. 

The design criteria are in Texas Administrative Code - Rule 317.4 Wastewater Treatment 

Facilities" (Texas Secretary of State 2008). 

"Whenever possible, existing data of flows and raw waste strength from the same 

plant or nearby plants with similar service areas should be used in design of treatment 

facilities. When using such data for design purposes, the variability of data should be 

considered and the design based on the highest flows and strengths encountered during 

normal operating periods taking into consideration possible inflow/infiltration. In the 

absence of existing data, [Figure 4.5] lists generally acceptable parameters to which must 

be added appropriate allowances for inflow and infiltration into the collection system to 

obtain plant influent characteristics" (Texas Secretary of State 2008). 



www.manaraa.com

M a j d a 1 a n i 61 

Source 

Municipality 

Subdivision 

Trailer Park (Transient) 

Mobile Home Park 

School with Cafeteria 

Recreational Parks 

Office Building or Factory 

Motel 

Restaurant 

Hospital 

Nursing Home 

Remarks 

Residential 

Residential 

2 lh persons per trailer 

3 persons per trailer 

With Showers 

Without Showers 

Overnight user 

Day user 

Per Meal 

Per Bed 

Per Bed 

Daily 
Wastewater 

Flow-
Gallons Per 

Person 

100 

100 

50 

75 

i 20 

15 

30 
i 

5 

20 

50 

5 

200 

100 

Wastewater 
Strength 

mg/L BOD5 

200 

200 

300 

300 

300 

300 

200 

100 

300 

300 

1000 

300 

300 

Figure 4.5 Generally Acceptable Parameters for Inflow and Infiltration 

Source: (Texas Secretary of State 2008) 

"Wastewater treatment plants shall be designed to consistently meet the effluent 

concentration and loading requirements of the applicable waste disposal permit. The 

design flow of a treatment plant is defined as the wet weather, maximum 30-day average 

flow. The design basis shall include industrial wastewaters which will enter the sewerage 

system. It is the intent of these design criteria that the permit conditions not be violated. 



www.manaraa.com

M a j d a 1 a n i 62 

The engineering report shall list the design influent flow, concentration of BOD 5, TSS, or 

other parameters for the following" (Texas Secretary of State 2008): 

• Dry weather 30-day average (QDW); 

• Wet weather maximum 30-day average (QDW); and 

• Two-hour peak flow (Qp W). 

"The piping within all plants shall be arranged so that when one unit is out of 

service for repairs, plant operation will continue and emergency treatment can be 

accomplished. Valves and piping shall be provided and sized to allow dewatering of any 

unit, in order that repairs of the unit can be completed in as short a period of time as 

possible" (Texas Secretary of State 2008). 

"For treatment unit design purposes, peak flow is defined as the highest two-hour 

average flow rate expected to be delivered to the treatment units under any operational 

condition, including periods of high rainfall (generally the two-year, 24-hour storm is 

assumed) and prolonged periods of wet weather. With pumped inflow, clarifiers shall 

have the capacity of all pumps operating at maximum wet well level unless a control 

system is provided that will limit the pumping rate to the firm capacity. This flow rate 

may also include skimmer flow, thickener overflow, filter backwash, etc. All treatment 

plants must be designed to hydraulically accommodate peak flows without adversely 

affecting the treatment processes" (Texas Secretary of State 2008). 

"The need for auxiliary power facilities shall be evaluated for each plant and 

discussed in the preliminary and final engineering reports. Auxiliary power facilities are 

required for all plants, unless dual power supply arrangements can be made. Acceptable 

alternatives to auxiliary power include the ability to store influent flow or partially treated 



www.manaraa.com

M a j d a 1 a n i 63 

wastewater during power outage" (Texas Secretary of State 2008). 

"There shall be no water connection from any public drinking water supply 

system to a wastewater treatment plant facility unless made through an air gap or a 

backflow prevention device" (Texas Secretary of State 2008). 

"The need for odor control facilities shall be evaluated for each plant. Factors to 

be considered are the dissolved oxygen level of the incoming sewage and the type of 

treatment process proposed" (Texas Secretary of State 2008). 

"Bar screens should be provided at all plants. Manually cleaned bar screens shall 

be constructed having a 30-degree to 60-degree slope to a horizontal platform which will 

provide for drainage of the screenings. Bar screen openings shall not be less than 3/4 inch 

for manually cleaned bar screens and 1/2 inch for mechanically cleaned bar screens. The 

channel in which the screen is placed shall allow a velocity of two feet per second or 

more at design flow. Velocity through the screen opening should be less than three feet 

per second at design flow" (Texas Secretary of State 2008). 

"Grit removal facilities should be considered for all wastewater treatment plants. 

Grit washing facilities shall be provided unless a burial area for the grit is provided 

within the plant grounds, or the grit is handled otherwise in such a manner as to prevent 

odors or fly breeding. Plants which have a single grit collecting chamber shall have a 

bypass around the chamber. All grit collecting chambers shall be designed with the 

capability to be dewatered" (Texas Secretary of State 2008). 

"Fine screens, if used, shall be preceded by a bar screen. Fine screens shall not be 

substituted for primary sedimentation or grit removal; however, they may be used in lieu 

of primary treatment if fully justified by the design engineer. A minimum of two fine 



www.manaraa.com

M a j d a 1 a n i 64 

screens shall be provided, each capable of independent operation at peak flow" (Texas 

Secretary of State 2008). 

"Equalization should be considered to minimize random or cyclic peaking of 

organic or hydraulic loadings. Equalization units should be provided after screening and 

grit removal" (Texas Secretary of State 2008). 

"Aeration may be required for odor control. When required, air supply must be 

sufficient to maintain 1.0 mg/liter of dissolved oxygen in the wastewater" (Texas 

Secretary of State 2008). 

"A means for measuring effluent flow shall be provided at all plants. 

Consideration should be given to providing a means to monitor influent flow. All plants 

shall be provided with a readily accessible area for sampling effluent" (Texas Secretary 

of State 2008). 

"Clarifier inlets shall be designed to provide uniform flow and stilling. Vertical 

flow velocity through the inlet stilling well shall not exceed 0.15 feet per second at peak 

flow. Inlet distribution channels shall not have deadened corners and shall be designed to 

prevent the settling of solids in the channels. Inlet structures should be designed to allow 

floating material to enter the clarifier" (Texas Secretary of State 2008). 

"Scum baffles and a means for the collection and disposal of scum shall be 

provided for primary and final clarifiers. Scum collected from final clarifiers in plants 

utilizing the activated sludge process and aerated lagoons may be discharged to aeration 

basin(s) and/or digester or disposed of by other approved methods. Scum from all other 

final clarifiers and from primary clarifiers shall be discharged to the sludge digester or 

other approved method of disposal. Discharge of scum to any open drying area is not 



www.manaraa.com

M a j d a l a n i 65 

acceptable" (Texas Secretary of State 2008). 

"Effluent weirs shall be designed to prevent turbulence or localized high vertical 

flow velocity in the clarifiers. Weirs shall be located to prevent short circuiting flow 

through the clarifier and shall be adjustable for leveling. Weir loadings shall not exceed 

20,000 gallons per day peak design flow per linear foot of weir length for plants with a 

design flow of 1.0 mgd or less. Special consideration will be given to weir loadings for 

plants with a design flow in excess of 1.0 mgd, but such loadings shall not exceed 30,000 

gallons per day peak flow per linear foot of weir" (Texas Secretary of State 2008). 

"Means for transfer of sludge from primary, intermediate, or final clarifiers for 

subsequent processing shall be provided so that treatment efficiency will not be adversely 

affected. Gravity sludge transfer lines shall not be less than eight inches in diameter" 

(Texas Secretary of State 2008). 

"Overflow rates are based on the surface area of clarifiers. The surface areas 

required shall be computed using the following criteria. The actual clarifier size shall be 

based on whichever is the larger size from the two surface area calculations (peak flow 

and design flow surface loading rates). The final clarifier solids loading for all activated 

sludge treatment processes shall not exceed 50 pounds of solids per day per square foot 

of surface area at peak flow rate. The following design criteria for clarifiers are based 

upon a side water depth of 10 feet and shall be considered acceptable" (Texas Secretary 

of State 2008). 

For additional design information and requirement for wastewater treatment 

facilities in Texas, please refer to Texas Administrative Code - Rule 317.4. 



www.manaraa.com

M a j d a l a n i 66 

4.9 Maintenance Requirements 

The maintenance of a wastewater treatment plant is essential for its proper 

operations, adequate treatment, and to extend its life expectancy. Capacity, management, 

operation, and maintenance programs established and promoted by the EPA can be used 

as a tool by wastewater system operators to maximize the maintenance efforts. 

4.9.1 Purpose of CMOM Programs 

Wastewater treatment facilities operate within a fixed budget. The budget 

includes the cost of labor, materials, chemicals, electricity, and scheduled and 

unscheduled repairs. The CMOM program will assist the wastewater treatment operators 

to minimize expenditures and maximize productivity utilizing the available funds. 

"Routine regular maintenance is an essential component in prolonging the life of infrastructure 

and equipment. In particular, the development and the implementation of a preventive 

maintenance program is necessary for the better management of infrastructure facilities" (Karaa 

1989). CMOM programs attempt to accomplish their objectives while taking into 

consideration permit limits and uninterrupted customer service. The elements of the 

CMOM program include (U.S. Environmental Protection Agency January 2005): 

• Physical Inspection Program 

• Plant Management 

• Plant Operation 

• Plant Maintenance. 

A CMOM program can be successful if it is designed to accommodate the plant's 

design capacity while taking into consideration high flows during wet weather events. A 

maintenance plan for average daily flows should be modified when the plant receives 

double its design capacity. Another main component of CMOM is equipment 



www.manaraa.com

M a j d a l a n i 67 

maintenance and continuous operations through redundancy. Since operations at a 

wastewater system cannot be interrupted for long periods of time, equipment should 

always be in perfect condition. On average, the cost to build a new wastewater plant is six 

to eight dollars per gallon. A 50 MGD plant to serve approximately 250,000 residences 

will cost approximately $300,000,000. Therefore, a wastewater treatment plant is a major 

expense to a wastewater system and an asset that must be maintained to prolong its life. 

A CMOM program will accomplish this goal. 

The EPA and TCEQ will audit the CMOM programs and evaluate their 

effectiveness. "The most valuable tool the auditor can use while conducting a CMOM 

evaluation is the plant Operations and Maintenance manual (O&M manual). The plant 

O&M manual provides detailed data and information regarding every aspect of the 

treatment plant, including procedures for management, operation, maintenance, and other 

programs designed to ensure the safe and compliant operation of the plant. The 

evaluation conducted to determine the effectiveness of a CMOM program is more than a 

paperwork exercise. To fully determine the value and effectiveness of the CMOM 